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STANDARD SAMPLE No. 5b
IRON C
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@ Tvolution —H;0s—BaS0,. b With arsenite titration. ¢ Shimer’s volumetric method. d Including .009 recovered from filirate.

Note.—In several instances the values given above for carbon by direct combustion are those obtained by reburning the oxides resulting
from combustion of the iron. Only three analysts of the seven who reburned found additional carbon, not exceeding 0.02 per cent.
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N. B.—As cast, this iron contained 3.37 per cent total carbon and 2.75 per cent graphite, thus approximating the original C of the American Foun-
e drymen’s Association. Most of the loose graphite was purposely blown out in preparing the sample, but its loss has affected in no
) way the nature of the compounds existing in the iron, which are those proper to the iron as cast.
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